®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVASB00006

FCC PART 15C TEST REPORT FOR CERTIFICATION
On Behalf of

TCL Technoly Electronics (Huizhou) Co.,Ltd.

System Name : Home Theatre System
(Active Speaker System and Active Subwoofer)

System Model Number : HT-CT260H(SA-CT260H and SA-WCT260H)

EUT Name : ACTIVE SUBWOOFER

Brand Name Model No.
Sony SA-WCT260H

FCC ID: ZVASBO00006

Prepared for : TCL Technoly Electronics (Huizhou) Co.,Ltd.
Section 19, Zhongkai High-tech Development Zone,
Huizhou City, GuangDong Province, China, 516006

Prepared By : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,
Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number :  ACS-F13117
Date of Test : Mar.17~May.06, 2013
Date of Report @ May.15, 2013

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVASB00006

TABLE OF CONTENTS
Description Page
1. SUMMARY OF STANDARDS AND RESULTS .....coiiiiiie e 1-1
1.1. Description of Standards and RESUILS...........c.ccoeiiiiiiiecie e 1-1
2. GENERAL INFORMATION ..ottt 2-1
2.1.  Description 0f DeVICE (EUT) ...uiiiiiiieiec ettt te et sne e sre e s sneesnaesnne s 2-1
2.2, Special Test iINFOrMALtION ..........c.coiieiiiie et aeereenee e 2-2
FZ T O o - T o 1= I T SRS SS 2-2
2.4. Tested Supporting System DEtailS .........ccccveiieiiiiiiiiie e 2-3
2.5.  Block Diagram Of TSt SELUD .....cccveiieiieii et ae e aeereenre e 2-3
FZ T =11 - Yo | 2SS 2-4
2.7. Measurement Uncertainty (95% confidence levels, K=2) ..o, 2-4
3. POWER LINE CONDUCTED EMISSION MEASUREMENT ........ccooviiiiiiiiciiees 3-1
00 11 =T [V o] 1< RS TRSR 3-1
3.2.  Block Diagram Of TESE SEUD ...vueivriieeieeie e ree s re et sre e e e saee e 3-1
3.3.  Power Line Conducted Emission TeSt LIMItS........ccccceiieviiiiiiiin e se e see e 3-1
3.4, Configuration OFf EUT 0N TESE ....ccviiie ettt et nneas 3-1
3.5, Operating Condition OF EUT .......ccco ittt 3-2
N T 11 A (1ol T [ S PSSSTN 3-2
3.7.  Conducted Emission at Mains Terminals Test ResSultS.........cccccoovviviiiii i, 3-2
4, RADIATED EMISSION MEASUREMENT ......ooiiiii e 4-1
N 11 =T [V o] 1< SRR 4-1
4.2. Block Diagram Of TESE SEUD ....veeiveiieeii i see st ee e sre e e e saee e 4-1
4.3. Radiated Emission Limit Standard: FCC 15.209.........cccccoiiiiiieiiieniec e 4-2
4.4, EUT Configuration 0N TeSL.......cciiieiiieiieiiesie e esteesteesee s e aeesteeste e ste e sreesnee e nteenteesaeesnnes 4-2
4.5, Operating Condition OF EUT .......cccoiiiiii et 4-3
T 11 A (1ol T [ ] - S PSSN 4-3
4.7.  Radiated EMisSion TeSt RESUIS ......ccvviiiiicic e 4-3
5 CONDUCTED SPURIOQUS EMISSIONS ......ooiiiiiiiec e 5-1
5.1, TeSEEQUIPIMENT ...ttt e et et eer e e esteesae e sreesneesneeaneeenneas 5-1
ST I |1 1 | SRS 5-1
TR T =TSt o (ot [ U - SRS 5-1
TR I~ TS =11 | | SRS 5-1
6. 6DB BANDWIDTH TEST ..ottt e e 6-1
B.1.  TeStEQUIPIMENT ...t e st et eer e e ste e ste e sreesneesneeaneeanreas 6-1
G0 |1 1 | SRS 6-1
8.3, TOSE RESUILS ..ecieiiie it e et e st e st e et e e e e e re e nre e areennaeanaenree s 6-1
1. MAXIMUM PEAK OUTPUT POWER TEST ... 7-1
50 =Tt o U o] =T | SRS 7-1
7 |1 1 1 SRS 7-1
A T =TSt o (oot T [ - SRS 7-1
Th.  TESERESUILS ..ecieiiee e et e et e e te e s te e e s e e eseeeeeesreesreesneesneenneean 7-2
8. POWER SPECTRAL DENSITY TEST ..ot 8-1
8.1, TeSLEQUIPIMENT ..ot te ettt e st e e r e e ste e ste e sreesneesneeaneeenreas 8-1
ST I |1 1 | SRS 8-1
ST T =TSt o (ot T [ U - SRS 8-1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVASB00006

9. BAND EDGE COMPLIANCE TEST ..ottt ettt e e reeesa s e e s aenennnns 9-1
TR I 1Y =0 U T o] 01T | AU PSRS 9-1
ST N o1 1 TR 9-1
TR T =YY = 0 o [T TR 9-1
0.4, TS RESUILS ..eeieveeie i ittt sttt ettt e ettt e s e et e s e et e s et e esabbeeeseasb et e s esbeeesasbeseseasresesennrenesaanes 9-1
10. DEVIATION TO TEST SPECIFICATIONS ..ottt eeaneenns 10-1
11.  PHOTOGRAPH OF T EST ..ottt ettt e e e et e e e e e e ees s reeeees 11-1
11.1. Photos of Conducted Disturbance at Mains Terminals TeSt.........ccvevvevveiveesieiireeeeer e 11-1
11.2. Photos of Radiated Emission Test (30-1000MHZ).........ccccceiviieiiiiene e 11-2
12, PHOTOS OF THE BUT oottt ettt e e e e e eaa s e e e s e e eas b neeeees 12-1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117




’4 U DI X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVASB00006

TEST REPORT CERTIFICATION

Applicant - TCL Technoly Electronics (Huizhou) Co.,Ltd.
Manufacturer - Sony Corporation
System Name . Home Theatre System (Active Speaker System and Active Subwoofer)
System Model Number * HT-CT260H (SA-CT260H and SA-WCT260H)
EUT Name : ACTIVE SUBWOOFER
FCCID : ZVASBO00006
(A)MODEL NO.& " | Brand Name Model No.
BRANDNAME Sony SA-WCT260H
(B) SERIAL NO. . N/A
(C)POWER SUPPLY : AC 120V/60Hz
(D)TEST VOLTAGE : AC 120V/60Hz

Tested for comply with:

FCC Rules and Regulations Part 15 Subpart C: 2012
Test procedure used:
ANSI C63.10:2009

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
confirm comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this
test report and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for
the accuracy and completeness of these tests. Also, this report shows that the Equipment Under Test
(EUT) is to be technically compliant with the FCC and IC requirements. This report contains data that
are not covered by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Mar.17” May.06, 2013 Report of date: May.15, 2013
Prepared by : j(,{, 0 Z V] pp—: eyewed by o B 2
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION

Description of Test Item Standard Results

Power Line Conducted Emission Test FCC Part 15: 15.207 PASS

ANSI C63.10 :2009

FCC Part 15: 15.209
Radiated Emission Test FCC Part 15: 15.247(d) PASS
ANSI C63.10 :2009

Conducted Sourious Emissi FCC Part 15: 15.247(a)(1) PASS
onducted Spurious Emissions ANS| C63.10 -2009

B B Ton FCC Part 15: 15.215 PASS
andwidth Tes ANSI C63.10 :2009

" ok Ouot P g FCC Part 15: 15.247(b)(1)\ PASS
aximum Peak Output Power Tes ANSI C63.10 :2009

) FCC Part 15: 15.247
Power Spectral Density ANSI C63.10° 2009 PASS

S FCC Part 15: 15.247(d) PASS
and Edge Compliance Tes ANSI C63.10 :2009

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

System Name

System Model Number :

EUT Name

Model Number &
Brand Name

FCCID

Operation frequency

Antenna
Modulation

Applicant

Manufacturer

Factory

Remote Controller
Date of Test
Date of Receipt

Sample Type

Home Theatre System
(Active Speaker System and Active Subwoofer)

HT-CT260H (SA-CT260H and SA-WCT260H)

ACTIVE SUBWOOFER

Brand Name Model No.
Sony SA-WCT260H
Z\VVASB00006

2404MHz-2476MHz

Integrated PCB Antenna, 2.12dBi PK gain

GFSK

TCL Technoly Electronics (Huizhou) Co.,Ltd.
Section 19, Zhongkai High-tech Development Zone,
Huizhou City, GuangDong Province, China, 516006

Sony Corporation
1-7-1 Konan, Minato-Ku, Tokyo, 108-0075 Japan

TCL Technoly Electronics (Huizhou) Co., Ltd
Address1:Section 19, Zhongkai High-tech Development
Zone, Huizhou City, GuangDong Province, China, 516006
Address2:Section 37, Zhongkai High-tech development
Zone, Huizhou City, GuangDong Province, China, 516006
Brand: Sony, Model Number: RM-ANP109
Mar.17~May.06, 2013

Mar.16, 2013

Prototype production

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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2.2.Special Test information

The test software “bluesuite.exe” was used to control EUT work in Continuous TX mode,
and select test channel.

Tested mode, channel, and data rate information
Mode data rate (Mbps) Channel Fr(elsllﬁ;)cy
Tx Mode 1 Low:CH1 2404
GFSK 1 Middle: CH13 2440
modulation 1 High: CH25 2476
2.3.Channel List
CH Frequency(MHz) CH Frequency(MHz)
1 2404 16 2449
2 2407 17 2452
3 2410 18 2455
4 2413 19 2458
5 2416 20 2461
6 2419 21 2464
7 2422 22 2467
8 2425 23 2470
9 2428 24 2473
10 2431 25 2476
11 2434
12 2437
13 2440
14 2443
15 2446

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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2.4.Tested Supporting System Details

Description ACS No. Manufacturer| Model Serial Number | Approved type
1. iPod Nano - APPLE Al446 DCYJL600F0GQ |MCCC
Monitor -- SamSung SA950 --

Audio Cable |Shielded, Detachable, 1.0m
HDMI Cable |[Shielded, Detachable, 1.5m
Optical Cable (Unshielded, Detachable, 1.0m

SN I A

2.5.Block Diagram of Test Setup

Remote
Wireless connection EUT 2
iPod
BT Connected a
AC Mains «——Monitor b EUT 1 b DVD

T C

a: Audio Cable

b: HDMI Cable

c: OPICAL Cable

EUT 1: ACTICE SPEAKER
SYSTEM

EUT 2: ACTIVE SUBWOOFER

(EUT: ACTIVE SUBWOOFER)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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2.6.Test Facility
Site Description

Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen Science
& Industrial Park,Nantou, Shenzhen, Guangdong,
China

Certificated by FCC, USA
Registration Number: 90454
Valid Date: Feb.22, 2015

Certificated by FCC, USA
Registration Number: 794232
Valid Date: Oct.31, 2015

Certificated by Industry Canada
Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.7.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

in No. 1 Conduction

Uncertainty for Conduction emission test

3.48dB(9KHz to 150KHz)
3.060B (150KHz to 30MHz)

in 3m chamber

Uncertainty for Radiation Emission test

3.6 dB(30~200MHz, Polarize: H)
3.8 dB(30~200MHz, Polarize: V)
4.2 dB(200M~1GHz, Polarize: H)
3.8 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

3.1dB (Distance: 3m Polarize: V)
3.7 dB (Distance: 3m Polarize: H)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for_anductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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3. POWER LINE CONDUCTED EMISSION MEASUREMENT

3.1. Test Equipment

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,12| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,12| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 12| 1 Year
4. Terminator Hubersuhner 50Q No. 1 May.08,12| 1 Year
5. Terminator Hubersuhner 50Q No. 2 May.08,12| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 12| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 12| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 12| 1 Year
9. Horn Antenna EMCO 3116 00060089 Nov.25,11 | 1.5 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
I ] Py ] A
80cm
0.8m
—
LISN LISNR |

:50Q Terminator

3.3. Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4. Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.
3.4.1.ACTIVE SUBWOOFER (EUT)
Model Number : SA-WCT260H
Serial Number - N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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3.5.

3.6.

3.7.

Operating Condition of EUT

3.5.1.Setup the EUT and simulator as shown as Section 3.2.
3.5.2.Turn on the power of all equipment.
3.5.3.Let the EUT work in test mode (TX Mode) and measure it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
connected to the power mains through a line impedance stabilization network (L.1.S.N. 1#). this
provided a 50-ohm coupling impedance for the EUT (Please refer to the block diagram of the
test setup and photographs). Both sides of power line were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions of equipments and all
of the interface cables were changed according to ANSI C63.4-2009 on conducted Emission
test.

The bandwidth of test receiver (R&S TEST RECEIVER ESHS10) is set at 9 kHz.

The frequency range from 150kHz to 30MHz is checked. The test result are reported on Section
3.7.

Conducted Emission at Mains Terminals Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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30

Data: 17 File: D:DATAZ2013 Report data T\ TCLIACS130Q0487R1.em6 (20)
30 Level (dBuv) Date: 2013-04-19
FCC PART 15 C
FCC PART 15 C {AVG)
fi
40
q
015 2 5 1 2 5 10 20
_ Frequency (MHz
Trace: {Discrete) 4 Cy { )
Jite no :1lfficonduction Data No 117
Dis./Ant. H 2012 ENW-Z42C-VA
Limit :FCC PART 15 C
Env./Ins. 125.8%CA69% Engineer :Leo-Li
EUT PACTIVE SUEBWOOFER M/N:3A-WCTZa0H
Power Rating :AC120V/60Hz
Test Hode :Tx Mode
LISN Cable Emission
Mo Freq Factor Loss Reading Level Liwits Margin Remark
[(MH=) (dE) [dE) [clBuW) [ B [dBEuW) =1=)1
1 0.15500 0.05 0.14 Z5.50 Z25.72 55.73 30.01 byerage
2 0.15500 o.0s 0.14 34,60 34.82 65.73 30.91 QF
3 0.27800 0.0a 0.15 20.50 20.71 50.35 30.17 brerage
4 0.27800 O.06 0.15 Z9.580 30.01 &0.55 30,587 2F
5 0.61200 O.06 0.15 35.79 36.00 44,00 ig.00 byerage
& 0O.61900 .06 0.15 4z .09 42 .30 Ea.00 13.70 QF
7 4,696 o.11 0.15 21.70 21.9¢6 44.00 24.04 brerage
=1 4,696 O.11 0.15 30.30 30.56 56.00 25.494 2F
Q 5.447 a.1z 0.15 Z3.10 23.37 50,00 26,63 byerage
10 5.447 o.1z2 0.15 3z2.40 32.67 &0.00 27.33 QF
11 26.410 0.63 0.34 22.19 23.1¢6 50.00 26.54 brerage
1z Z6.410 0.63 0.34 31.:29 32.26 &0.00 27,74 2F
Remarks: 1.Emission Lewvel=LISN Factor+Cabhle Loss+Reading.

2.If the average limit iz wet when useing a quasi-peask detector.
the EUT shall be deemed to meet both limits and measurement

with average detector 12 unhecessSary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13117
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Data: 18 File: D:DATAZ2013 Report data T\ TCLIACS130Q0487R1.em6 (20)

30 Level (dBuv) Date: 2013-04-19

FCC PART 15 C
FCC PART 15 C {AVG)
40
1
u.15 2 5 1 2 L 10 20 30
_ Frequency (MHz

Trace: {Discrete) 4 Cy { )
Jite no :1lfficonduction Data No 118
Dis./Ant. H 2012 FENW-Z42C-VE
Limit :FCC PART 15 C
Env./Ins. 125.8%CA69% Engineer :Leo-Li
EUT PACTIVE SUEBWOOFER M/N:3A-WCTZa0H
Power Rating :AC120V/60Hz
Test Hode :Tx Mode

LISN Cable Emission
Mo Freq Factor Loss Reading Level Liwits Margin Remark
[(MH=) (dE) [dE) [clBuW) [ B [dBEuW) =1=)1

1 0.27s00 O.10 0.15 Z3.00 23.25 50.55 27,63 byerage

2 0.27800 o.10 0.15 3z2.70 32.95 &0. 588 27.93 QF

3 0.62000 a.15 0.15 36.20 3. 50 44.00 9.50 brerage

4 0.62000 .15 0.15 4z .20 4z .50 56.00 13.50 2F

5 Z.110 0.25 0.14 ZZ.80 23.19 44,00 22.81 byerage

& Z2.110 .25 0.14 30.50 30.89 Ea.00 25.11 QF

7 4,430 .25 0.15 22.890 23.33 44.00 22.87 brerage

=1 4,450 0.25 0.15 31.50 31.95 56.00 z4.,07 2F

Q 7.099 0.34 0.15 Z25.41 Z5.80 50,00 24,10 byerage

10 7.099 .34 0.15 33.61 34.10 &0.00 25.90 QF

11 25.321 .72 0.32 23.80 24,64 50.00 25.36 brerage

1z Z25.3521 .7z 0.32 3Z2.:20 33.24 &0.00 Z6.786 2F
Remarks: 1.Emission Lewvel=LISN Factor+Cabhle Loss+Reading.

2.If the average limit iz wet when useing a quasi-peask detector.
the EUT shall be deemed to meet both limits and measurement
with average detector 12 unhecessSary.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13117



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:Z2VASB00006 page 4-1

4. RADIATED EMISSION MEASUREMENT

4.1.Test Equipment
Frequency rang: 30~1000MHz

Item| Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,12 1 Year
2 | EMI Spectrum Agilent E4407B MY41440292 [May.08,12| 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVS10 834468/011 May.08, 12| 1 Year
4 Amplifier HP 8447D 2648A04738 May.08, 12| 1 Year
5 |Trilog-Broadba| SCHWARZBECK | VULB 9168-429 Nov.27,12 | 1.0 Year

nd Antenna 9168
6 RF Cable MIYAZAKI CFD400-N | 3# Chamber No.1 |May.08, 12| 1 Year
L
7 | Coaxial Switch Anritsu MP59B M74389 May.08, 12| 1 Year
Frequency rang: above 1000MHz

Item Equipment Manufacturer|  Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer Agilent E4407B MY41440292 | May.08, 12 1 Year
2 Horn Antenna EMCO 3115 9510-4580 |June.05, 12 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 12 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106| 77980/6 May.08, 12 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106| 77977/6 May.08, 12 1 Year
6 Horn Antenna EMCO 3116 00060089 | Nov.25,11 | 1.5 Year

4.2.Block Diagram of Test Setup

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
3.0m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __, || (FIBRE GLASS)

Combining Network| [ AMP [ |Spectrum Analyzer| [ PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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For frequency range 1GHz-25GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

»
»

2.0m(L)*1.0m(W)*0.8m(H)

T~

ABSORBER TURN TABLE

(FIBRE GLASS)

- —
Combining Network| [ AMP | |Spectrum Analyzer| [ PC System -
I
Receiver
4.3. Radiated Emission Limit Standard: FCC 15.209
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters puV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands 9-90
kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits in these
three bands are based on measurements employing an average detector.

4.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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4.4.1. ACTIVE SUBWOOFER (EUT)
Model Number : SA-WCT260H
Serial Number : N/A

4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 3.2.
4.5.2.Turned on the power of all equipment.
4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the maximum
emission level. The EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter
and 4 meters to find out the maximum emission level. Broadband antenna (calibrated
bilog antenna) is used as receiving antenna. Both horizontal and vertical polarization of
the antenna is set on Test. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.10-2009 on radiated
emission Test.

This test was performed with EUT in X, Y, Z position, and the worse case was found
when EUT in X position as the test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s RBW is set at 1MHz and VBW is set at 3MHz for
peak emissions measurement above 1GHz, the RBW is set at 1MHz and VBW is set at
10Hz for average emission measurement above 1GHz.

The duty cycle of the test signal is 100%.

The frequency range from 30MHz to 10th harmonic (25GHz) are checked. and no any
emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz to
25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.
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Frequency: 30MHz~1GHz

Data: 21
Level (dBuv i)
80

File: E:2013 Report Data:T'TCL'ACS13Q0487R1.EMG (26)

Date: 2013-04-20

o

FCC PART 15 C (3M}

%30
Site no.
Di=. / Ainc.
Limit
Env. / Ins.
EUT
Power rating :
Test Hode
A
Ho. Fregqg. Fa
{MHz) =}

224. 418. G612, 206,
Frequency (MHz}

: 3w Chamber Data no. : 21

: 3m S168-428 Ant. pol. : HORIZONTAL

: FCC PART 15 C (3M)

1 24%C/65% Engineer : Leo-Li
: ACTIVE SUBWOOFER M/N:SA-WCT260H

AC 120V/60H=z

: Tx Mode
ne. Cable Emission
CLor Loss Reading Level Limics Margin Remark

B/m) {dB) (dBuV) (dBu¥/m) (dBuV/mj (dE)

1000

1 30.o000 13,
2 117.300 11.
3 138.640 13.
4 3i54.050 14.
5 416.060 15,
&

936.950 22

22 0.45 20.25 33.92 40.00 6.08 QP

o4 0.88 14.33 27.15 43.50 16.35 QP
41 0.93 i5,92 30.26 43.50 13.24 QP
47 1.52 11.27 27.26 46.00 18.74 QP
15 1.60 12.97 29.72 46.00 16.28 QP

.05 Z.85 7.30 32.20 46.00 13.80 QP

Emis=ion Level= Aintenna Factor + Cable Los=s + Reading.

Remarks: 1.
2.

The emission levels that are 20dE below the official
limit are not reported.
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Data: 22
Level (dBuV i)
80

File: E:2013 Report Data'T'TCLIACS1300487R1L.EMG (26)

Date: 2013-04-20

o

FCCPART 15 C {3M}

=

30

Site no.

Di=. / LAnt.

Limit

Env. / Ins=.

EUT

Power rating :

Test Hode

1
2
3 136.700
4 151.250
5 384.050
& 416.060

224. 418. 612, 806.
Frequency (MHz)

: 3w Chamber Data no. : 22

: 3m 9166-429 int. pol. : VERTICAL

: FCC PART 15 C (3M)

: 24*C/65% Engineer : Leo-Li

: ACTIVE SUBWOOFER M/N:SA-WCTZ60H

AC 120V/60Hz

: Tx Mode
Ant. Caby e Emis=ion
Factor Losz Reading Level Limits Hargin Remark
{cB/m) [dB) (dEBuV) (dBuV/m) (dBuV/m) (B}
13.29 0.45 10.93 24.67 40.00 15.33 QF
12.36 0.90 10.56 23.82 43.50 19.68 QF
13.27 0.93 10.58 24q4.78 43 .50 18.72 QF
14.186 0.96 10.93 26.05 43.50 17.45 QP
14.47 1.52 10.96 Z6.95 46.00 19.05 QF
15.15 1.60 12.13 28.88 45.00 17.12 QF

Emission Lewvel= Lntenna Factor + Cable Losz + Reading.
The emission lewvels that are 20dE below the official

limit are hot reported.

1000
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Frequency: 1GHz~18GHz
Data: 1 File: G:2013 reportMTCLACS13Q0487R1 -2.EMG (44)
120 Level (dBuY/im) Date: 2013-04-17

FCC PART 15C PEAK

60
M
0 1000 4400, F800. 11200, 14600, 18000
Frequency {MHz)

3ite no. 3w Chamber Data no. HE
Dis. / Ant. Sm 2012 3115 (4550) Ant. pol. : VERTICAL
Limit : FCC PART 15C FPELE
Env. / Ins. @ Z23%C/54% Engineer : Leo-Li
EUT : ACTIVE SUBWOOFEER
Fower supply : AC 1Z0V/60Hz
Test mode 1 Z404MH=z Tx
M/N : SA-WCTZ60H
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Data: 2 File: G:2013 reportMTCLACS1300487R1 -2.EMG (44)
120 Level (dBuim) Date: 2013-04-17
1
FCC PART 15C PEAK
60
3 FCC PART 15C &/
0 1000 4400, F800. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber Iata no. HE
Dis. / Ant. 3 2012 3115 (4E580) Ant. pol. @ VWERTICALL
Limit FCC PART 15C FPELE
Emwv. / Ins. ZINC/E4% Engineer Leo-Li
EUT 1 ACTIVE SUEWOOFER
Fower supply : AC 120V/60H=
Test mode Z3404MHz Tx
MM 3AL-TICTZ60H
int. Cakhle lwp. Emission
Fred. Factor loss Factor Feading Lewvel Limits= Margin Rewmark
[MH=) [dB/m) (dE) (dE) [dEuV) (dBuV/m) (dBuVWsm) (dB)
1 2404.000 26.79 .02 35.92 aL5.18 9z.07 74,00 -15.07 Peak
2 4505.000 3Z.48 .87 35.72 40.05 45.48 54.00 g.52 Arerage
3 4505.000 32.48 .67 35.72 49,77 55.:20 74,00 15.80 FPeak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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Data: 3 File: G:2013 report'T'TCLIACS 1300487R1 -2.EMG (44)
120 Level (dBuvim) Date: 2013-04-17

FCC PART 15C PEAK

60
MM
0 1000 4400, F800. 11200. 14600. 18000
Frequency {(MHz)

3ite no. i 5w Chawmber Iata no. HE
Dis. / Ant. ro3m 201z 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. : Z23%C/E54% Engineer : Leo-Li
EUT : ACTIVE SUEWOOFER
Fower supply : AC 120V/60H=
Test mode 1 Z404MHz Tx

M/N o 3A-WCTZ 60H
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Data: 4 File: G:2013 reportMTCLACS1300487R1 -2.EMG (44)
120 Level (dBuim) Date: 2013-04-17
1
FCC PART 15C PEAK
60
3 FCC PART 15C AW
0 1000 4400, F800. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber Iata no. 4
Dis. / Ant. 3 2012 3115 (4E580) Ant. pol. HORTZONTAL
Limit FCC PART 15C FPELE
Emwv. / Ins. ZINC/E4% Engineer Leo-Li
EUT 1 ACTIVE SUEWOOFER
Fower supply : AC 120V/60H=
Test mode Z3404MHz Tx
MM 3AL-TICTZ60H
int. Cakhle lwp. Emission
Fred. Factor loss Factor Feading Lewvel Limits= Margin Rewmark
[MH=) [dB/m) (dE) (dE) [dEuV) (dBuV/m) (dBuVWsm) (dB)
1 2404.000 26.79 .02 35.92 95.37 95,26 74,00 -21.26 Peak
2 4505.000 3Z.48 .87 35.72 39.24 44,67 54.00 Q.33 Arerage
3 4505.000 32.48 .67 35.72 45.57 54,30 74,00 13.70 FPeak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not reported,
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Data: 9 File: G:2013 report'T'TCLIACS 1300487R1 -2.EMG (44)
120 Level (dBuvim) Date: 2013-04-17

FCC PART 15C PEAK

60

0 1000 4400, F800. 11200. 14600. 18000
Frequency {(MHz)
3ite no. i 5w Chawmber Iata no. HE=|
Dis. / Ant. ro3m 201z 3115 [(4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C FELE
Env. / Ins. : Z23%C/E54% Engineer : Leo-Li
EUT : ACTIVE SUEWOOFER
Fower supply : AC 120V/60H=
Test mode 1 Z440MHz Tx

M/N o 3A-WCTZ 60H
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Data: 10 File: G:2013 reportMTCLACS1300487R1 -2.EMG (44)
120 Level (dBuim) Date: 2013-04-17
1
FCC PART 15C PEAK
60
- FCC PART 15C AW
0 1000 4400, F800. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber Iata no. 10
Dis. / Ant. 3 2012 3115 (4E580) Ant. pol. HORTZONTAL
Limit FCC PART 15C FPELE
Emwv. / Ins. ZINC/E4% Engineer Leo-Li
EUT 1 ACTIVE SUEWOOFER
Fower supply : AC 120V/60H=
Test mode 2340MH=z Tx
MM 3AL-TICTZ60H
int. Cakhle lwp. Emission
Fred. Factor loss Factor Feading Lewvel Limits= Margin Rewmark
[MH=) [dB/m) (dE) (dE) [dEuV) (dBuV/m) (dBuVWsm) (dB)
1 Z440.000 2 27.02 .09 35.92 a5, 47 9Z.66 74,00 -15.66 Peak
2  4580.000 3Z.64 g8.74 35.69 38.68 44,37 54.00 Q.63 Arerage
3 4580.000 32.64 .74 35.89 46,32 5z.01 74,00 Z1.89 FPeak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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FCC ID:ZVASB00006 page
Data: 11 File: G:2013 reportMTCLACS1300487R1 -2.EMG (44)
120 Level (dBuim) Date: 2013-04-17
FCC PART 15C PEAK
60
w""wwﬁ
0 1000 4400, F800. 11200. 14600. 18000
Frequency {(MHz)

3ite no. 3m Chamber Iata no. 11

Dis. / Ant. 3m 201z 3115 [(4580) Ant. pol. @ WERTICALL

Limit FZC PART 15C FELEK

Emwv. / Ins. ZINC/E4% Engineer Leo-Li

EUT ACTIVE SUEWOOFER

Fower supply

Test mode
MW

AC 120V/60H=
Z440MHz Tx
JA-TCTZ 60H

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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Data: 12 File: G:2013 reportMTCLACS1300487R1 -2.EMG (44)
120 Level (dBuim) Date: 2013-04-17
1
FCC PART 15C PEAK
60
2 FCC PART 15C AW
0 1000 4400, F800. 11200. 14600. 18000
Frequency {(MHz)
3ite no. 3m Chamber Iata no. 12
Dis. / Ant. 3 2012 3115 (4E580) Ant. pol. @ VWERTICALL
Limit FCC PART 15C FPELE
Emwv. / Ins. ZINC/E4% Engineer Leo-Li
EUT 1 ACTIVE SUEWOOFER
Fower supply : AC 120V/60H=
Test mode 2340MH=z Tx
MM 3AL-TICTZ60H
int. Cakhle lwp. Emission
Fred. Factor loss Factor Feading Lewvel Limits= Margin Rewmark
[MH=) [dB/m) (dE) (dE) [dEuV) (dBuV/m) (dBuVWsm) (dB)
1 Z440.000 2 27.02 .09 35.92 9z.70 89.89 74,00 -15.85 Peak
2  4580.000 3Z.64 g8.74 35.69 39.53 45.22 54.00 g.78 Arerage
3 4580.000 32.64 .74 35.89 46,57 5Z.56 74,00 Z1.44 FPeak

Remarks:

1. Emission Lewvel= Antennas Factor + Cable Loss -Amp Factor + Reading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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Data: 13 File: G:2013 report TITCLIACS13Q0487R1 -2EM6 (44)
120 Level (dBulfim) Date: 2013-04-17

FCC PART 15C PEAK
Gde

» M\\‘/
WW“ WW
M
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. : 3m Chamber Data no. : 13
Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limic : FCC PART 15C PELEK
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : ACTIVE SUBWOOFER
Power supply : AC 120V/60H=z
Test mode 2176HHz Tx
M/M SA-WCTZ60H
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Data: 14 File: G:12013 report\ T\TCLACS1300487R1 -2.EMG (44)
120 Level (dBuv/m) Date: 2013-04-17
1
| FCC PART 15C PEAK
B
60 3 FCC PART 15C AW
J GilB
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 14
Dis. / Ant. HEC) 2012 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Leo-Li
EUT : ACTIVE SUBWOOFER
Power supply : AC 120V/60H=z
Test mode : 24976HHz Tx
M/M : SA-WCTZE0H
Ant. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Level Limits Margin Remark
[MHz) (B 1) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dEB)
1l 2476.000 27.25 6.15 35.92 o7.44 94,92 74 .00 -20.92 Peak
2 4852.000 3z2.79 8.80 35.67 39.40 45.32 54,00 8.68 Average
3 495Z.000 32.79 .80 35.87 45.13 54.05 74.00 19.95 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The emission levels that are 2Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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Data: 15 File: G:2013 reportTITCL\ACS13Q0487R1 -2.EM6 (44)
120 Level (dBuim) Date: 2013-04-17

FCC PART 15C PEAK
Gde

" MP%
M .,.«"""JE.MM
.N‘-"‘h/""r
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

3ite no. : 3m Chamber Data no. : 15
Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. : VERTICAL
Limic : FCC PART 15C PELEK
Env. / Ins. : 23*C/54% Engineer : Leo-Li
EUT : ACTIVE SUBWOOFER
Power supply : AC 120V/60H=z
Test mode 2176HHz Tx
M/M SA-WCTZ60H
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Data: 16 File: G:12013 report\ T\TCLACS1300487R1 -2.EMG (44)
120 Level (dBuv/m) Date: 2013-04-17
1
| FCC PART 15C PEAK
6B
60 3 FCC PART 15C AW
4 GilB
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 16
Dis. / Ant. HEC) 2012 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Leo-Li
EUT : ACTIVE SUBWOOFER
Power supply : AC 120V/60H=z
Test mode : 24976HHz Tx
M/M : SA-WCTZE0H
Ant. Cable Amp. Emis=ion
Fredq. Factor loss Factor Reading Level Limits Margin Remark
[MHz) (B 1) (dB) (dB) (dBuv) (dBuV/m) (dBuV/m) (dEB)
1l 2476.000 27.25 6.15 35.92 94,34 91.82 74 .00 -17.82 Peak
2 4852.000 3z2.79 8.80 35.67 39.73 45.65 54,00 8.35 Average
3 495Z.000 32.79 .80 35.87 47.33 53.25 74.00 20.75 Peak

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The emission levels that are 2Z0dE below the official limit are not reported.
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. |Spectrum Analyzer|  Agilent E4446A US44300459 | May.08,12 1 Year
2. Attenuator Agilent 8491B MY 39262165 May.08,12 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,12 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within the
band that contains the highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions

detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)
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5 Agilent L Display
#Atten 20 dB , 10 Full Screen
Display Line
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On Off
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- Agilent Display
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6. 6DB BANDWIDTH TEST
6.1.Test Equipment
Item |Equipment [Manufacturer |Model No. Serial No. Last Cal. |Cal. Interval
1. | Spectrum Agilent N9030A MY51380221| Oct.31, 12 1 Year
6.2.Limit

Systems using digital modulation techniques may operate in the 902 - 928 MHz, 2400 -
2483.5 MHz, and 5725 - 5850 MHz bands.
500 kHz.

6.3.Test Results

The minimum 6 dB bandwidth shall be at least

EUT: ACTIVE SUBWOOFER

M/N:SA-WCT260H

Test date:2013-05-06

Pressure: 101.2%1. Okpa

Humidity: 53.313. 0 %

Tested by: Leo-Li

Test site: RF site

Temperature:24.1+0. 6 °C

Cable loss: 1 dB Attenuator loss: 20 dB
CH 6dB bandwidth Limit
Test Mode (MHz) ( MHz) (KHz)
2404 1.638 >500
Tx 2440 1.681 >500
2476 1.785 >500

Conclusion : PASS

Audix Technology (Shenzhen) Co., Ltd.
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GFSK
Test Frequency: 2404MHz

Agilent Spectrum Analyzer - Docupied BW
L 5 BEF INT | 5500 AM May 07, 5013
Center Fraq 2.404000000 GHz Cuntar Frag: 2.404000000 GHz Radio Std: Nonw Traca/Detector
Gyt Trig: Fres Run Avg|Hold= 10010

BIFG il inw #Aren: 22 dB Radie Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

] Span 10 MHz
#Res BW 100 kKHz #VBW 300 kHz Sweep 5ms

Occupled Bandwidth Total Power 14.4 dBm
3.3908 MHz

Transmit Freq Error =53,005 kHz OBW Power 99,00 %
¥ dB Bandwidth 1.638 MHz x dB

BF INT i D540 AM My 07, 5113
Canter Frag: 2440000000 GHa Radio Std: None Traca/Detector
Gyt Trig: Fres Run Avg|Hold= 10010
BIFGain:Linw #Artan: 22 4B Radie Device: BTS

Ref Offset 1 dB
Ref 11.00 dBm

er 2. Span 10 MHz
#Res BW 100 kKHz #VBW 300 kHz Sweep 5ms

Occupled Bandwidth Total Power 14.7 dBm
3.5082 MHz

Transmit Freq Error -79.616 kHz OBW Power 99,00 %
¥ dB Bandwidth 1.681 MHz x dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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Test Frequency: 2476 MHz

Agilent Spectrum Analyzer - Docupied BW

05620 AM My 07, 013

Center Freq 2.476000000 GHz Cunter Freq: 2476000000 GHz ; Radio Std: Nonw Traze/Detector
v Trig: Fres Run Avg|Hold= 10010

SiFGainlow — EAtten: 22 48

Ref Offset 1 dB
Ref 11.00 dBm

T

Center 2476 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
3.3759 MHz

Transmit Freq Error -83.055 kHz OBW Power
¥ dB Bandwidth 1.785 MHz x dB

Radie Device: BTS

Span 10 MHz
Sweep Sms

14.8 dBm

99,00 %
-6.00 dB

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13117
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7. MAXIMUM PEAK OUTPUT POWER TEST
7.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. Cal.

Interval
1. Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year
2. Amp HP 8449B 3008A08495 [ May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 | May.31, 12 1Year
4, HF Cable Hubersuhne | Sucoflex104 - May.08, 12 1 Year
5 Power Meter Anritsu ML2487A | 6K00002472 | May.08, 12 1Year
6 Power Sensor Anritsu MAZ2491A 033005 May.08, 12 1Year

7.2.Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at

least 75 non-overlapping hopping channels, and all frequency hopping systems in the

5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the 2400-2483.5
MHz band: 0.125 watts.

7.3.Test Procedure

1. Connected the EUT’s antenna port to measure device by appropriate attenuator.

2. Use a PK power meter to measure out each test modes’ PK output power.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

offset.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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7.4.Test Results

EUT: ACTIVE SUBWOOFER
M/N:SA-WCT260H
Test date: 2013-03-17 Pressure: 101.2+1.0 kpa Humidity: 53.3£3.0%
Tested by: Leo-Li Test site: RF Site Temperature: 22.910.6°C
Cable loss: 1.0 dB Attenuator loss: 20 dB
Test CH Peak output Power Limit
Mode (MHz) (dBm) (dBm)
2404 7.35 30
TX 2440 7.74 30
2476 7.72 30
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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8. POWER SPECTRAL DENSITY TEST
8.1. Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. | Spectrum Agilent N9030A |MY51380221| Oct.31, 12 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year
3. Antenna EMCO 3115 9510-4580 |May.31, 12 1Year
4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 12 1 Year
8.2. Limit

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band
during any time interval of continuous transmission.

8.3. Test Procedure
1. Connected the EUT’s antenna port to spectrum analyzer device by 20dB attenuator.

2. Set the test frequency as center frequency,Set RBW=3KHz,VBW=10KHz,Span
large enough capture the entire frequency,Read out maximum peak leval frequency

3. Set the frequency read from produce 2 as center frequency,then set the span=
300KHz, Sweep time=Span/RBW,Then Max hold,read out each mode and each
chain's Power density.

Note: The cable loss and attenuator loss were offset into measure device as an amplitude

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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Test Results
EUT: ACTIVE SUBWOOFER
M/N:SA-WCT260H

Test date:2013-05-06 Pressure: 101.3t1. Okpa Humidity: 53.7£3. 0 %
Tested by: Leo-Li Test site: RF site Temperature: 24.310. 6°C
Duty cycle X: 100%
CH Result Limit
Test Mode (MHz) (dBm/MH2) (dBm/MHz)
2404 -9.555 8
Tx 2440 -9.110 8
2476 -9.388 8
Conclusion: PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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GFSK
Tst CH1: 2404MHz

Agilgnt Spectrum Analysed - Swept 54

WAL AN My 7, 2013

Marker 1 2.403878500000 GHz = g Type: Log Fwr e
PHO: Close .y Trig: Fres Run Avg|Hald: 141100 T

IFGain:Low Atten: 22 4B [Ca]
Ref Offset | B Mkr1 2.403
Ref 11.00 dBm

Center 2. 4038800 GHz Span 300.0 kHz
#Res BW 3.0 kHz #YBW 10 kHz #Bweep 100 s (1001 pts)

s ke ETATLE

Peak Ssarch

NextPeak

Next Pk Right

MKr—RefLvl

Test CH6: 2439MHz

Agilgnt Spectrum Analysed - Swept 54

RS2 AN My 017, 2013

Marker 1 2439877900000 GHz - Avg Typa: Log-Pwr
PO Close g ! Trig: Free Run Avg|Hald: 141100

IFGain:Low Atten: 22 48
Ref Offset 1 dB Mkri 2
Ref 11.00 dBm

#Res BW 3.0 kHz #YBW 10 kHz #Bweep 100 s (1001 pts)

s ke ETATLE

Peak Ssarch

NextPeak

Next Pk Right

MKr—RefLvl
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Test CH11: 2476MHz

Agilgnt Spectrum Analysed - Swept 54

L2455 AN My U1, 2013

th!a.rker 1 2.475878200000 GHz 2 Awg Typa: Log-Per =N
PND: Close ©y Trig: Free Run Avg|Hold: 11100 '“"_

IF Gaie:L ow Atten: 22 48
Mkr1 2.47 NextPeak

Peak Ssarch

Ref Offset 1 dB
Ref 11.00 dBm

Next Pk Right

Next Pk Left

Marker Delta

MKr—RefLvl

L
Center 2.4/58800 GHz Span 300.0 KHz 1af2
#Res BW 3.0 kHz #YBW 10 kHz #Bweep 100 s (1001 pts)

80 Es STATLE

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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9. BAND EDGE COMPLIANCE TEST
9.1. Test Equipment

Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval

1. | Spectrum Agilent E4446A | US44300459 | May.08, 12 1 Year

2. Amp HP 8449B 3008A08495 | May.08, 12 1 Year

3. Antenna EMCO 3115 4580 May.08, 12 1Year

4. | HF Cable | Hubersuhne |Sucoflex104 - May.08, 12 1 Year
9.2. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

9.3. Test Produce

For upper band emissions that are up to two bandwidths(2MHz) away (2483.5MHz to
2485.5MHz) from the band-edge use below produce:
1. Choose a spectrum analyzer span that encompasses both the peak of the fundamental

emission and the band-edge emission under investigation. Set the analyzer RBW
to 100KHz and with a video bandwidth 300KHz. Record the peak levels of the
fundamental emission and the relevant band-edge emission, Observe the stored trace
and measure the amplitude delta between the peak of the fundamental and the peak
of the band-edge emission. This is not a field strength measurement, it is only a
relative measurement to determine the amount by which the emission drops at the
band edge relative to the highest fundamental emission level.

Subtract the delta measured in step (1) from the maximum field strengths measured
in clause 4 .The resultant field strengths are then used to determine band-edge
compliance as required by Section 15.205

For emissions above two bandwidths away from the band-edge use below produce:

1.

2.

3.

4.

The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.
Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:

(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO

(b) AV: RBW=1MHz; VBW=10Hz, Sweep=AUTO

9.4. Test Results

Pass (The testing data was attached in the next pages.)
Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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Data: 5 File: G:2013 report MTCLMACS13Q0487R1 -2.EM6 (44)
120 Level (dBuvim) Date: 2013-04-17
4
FCC PART 15C PEAK
i1}

0

2310 2329.14 23418.8 2368.2 2387.6 2407
Frequency {(MHz)
3ite no. i 5m Chatber I'ata no. HE=
Di=s. / Aint. T Sm Z012 3115 (4580) Ant. pol. : HORIZCNTLL
Limit : FCC PART 15C FPELE
Env. / In=. 1 Z3%C/54% Engineer : Leo-Li
EUT 1 ACTIVE SUBWOOFER
FPower supply : AC 120%W/60H=
Test mode 1 Z2404MHz Tx
MW ! SL-WCTZ260H
Ant. Cabhle Amp. Emmission
Fredq. Factor loss Factor Reading Lewvel Limits Margin Femark
[MH=z) [dB/m) =Nz} =hzR] [dlBuW) [(dBul/m) (dBul/m) (dEB)
1 2389.831 25.69 .00 35.92 45.62 42.389 74,00 31.61 Peak
2 2390.000 zZ&.70 .00 35.92 44 .03 40.81 74,00 33.19 Peak
3 2400.000 zZ6.76 .02 35.92 66,29 63.15 74,00 10.55 Peak
4 2404.381 zZ6.79 6.02 35.92 93,35 96.27 74,00 -Z2 .27 Peak
Remarks:
1. Emission Level= Antenns Factor + Cable Loss -Amp Factor + Reading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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Data: 6 File: G:2013 report'TTCLWACS 13Q0487R1 -2.EM6 (44)
Level (dBuvim) Date: 2013-04-17
120
4
60
FCC PART 160C i
1.2
N —
0 2310 23294 2318.8 2368.2 2387.6 2407
Frequency (MHz)
Jite no. : 3m Chawmber Data no. HE
Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. : HORIZONTLL
Limit : FCC PART 15C AV
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : ACTIVE SUEWOOFER
Power supply : AC 120W/60Hz
Test mode 1 2404MH= Tx
MW 1 Z3L-WCTZ6E0H
Ant. Cahle Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Margin Femark
[MH=) (dE/m) 1dE) [dE) (dBuv) [(dBuV/m) (dBuV/m) (dE)
1 2388.085 Z6.68 6.00 35.92 34.82 31.58 54.00 ZZ .42 bverage
Z  2390.000 z26.70 6.00 35.92 32.88 Z9.66 54.00 Z4.34 bverage
3 2400.000 Z26.76 6.02 35.92 E0.2Z6 47,12 54.00 f.88 bverage
4  2404.090 25.79 6.02Z 35.92 96.51 93.40 54.00 -39.40 Lverage
Remarks:
1. Emission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13117
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Data: 7 File: G:2013 report'TTCLWACS 13Q0487R1 -2.EM6 (44)
Level (dBuvim) Date: 2013-04-17
120
4
60
FCC PART 150 i
Iz
0 2310 23294 2318.8 2368.2 2387.6 2407
Frequency (MHz)
Jite no. : 3m Chawmber Data no. HE
Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. : VERTICLL
Limit : FCC PART 15C AV
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : ACTIVE SUEWOOFER
Power supply : AC 120W/60Hz
Test mode 1 2404MH= Tx
MW 1 Z3L-WCTZ6E0H
Ant. Cahle Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Margin Femark
[MH=) (dE/m) 1dE) [dE) (dBuv) [(dBuV/m) (dBuV/m) (dE)
1 2388.085 Z6.68 6.00 35.92 33.26 30.02 54.00 Z3.98 bverage
Z  2390.000 z26.70 6.00 35.92 32.28 Z9.06 54.00 Z4.94 bverage
3 2400.000 Z26.76 6.02 35.92 46,57 43 .43 54.00 10. 57 bverage
4  2404.090 25.79 6.02Z 35.92 93.98 90.87 54.00 -36.87 Lverage
Remarks:
1. Emission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,
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Data: 8 File: G:2013 report'TTCLWACS 13Q0487R1 -2.EM6 (44)
Level (dBuvim) Date: 2013-04-17
120
4

FCC PART 15C PEAK

/

G0

0

2310 23294 2318.8 2368.2 2387.6 2407
Frequency (MHz)
Jite no. : 3m Chawmber Data no. H = ]
Dis. / &int. I 3m 2012 3115 (4580) Ant. pol. : VERTICLL
Limit : FCC PART 15C FELE
Env. / In=. : 23%C/54% Engineer : Leo-Li
EUT : ACTIVE SUEWOOFER
Power supply : AC 120W/60Hz
Test mode 1 2404MH= Tx
MW 1 Z3L-WCTZ6E0H
Ant. Cahle Amp. Emission
Freq. Factor loss Factor Reading Lewvel Limits Margin Femark
[MH=) (dE/m) 1dE) [dE) (dBuv) [(dBuV/m) (dBuV/m) (dE)
1 23852.389 Z6.46 5.94 35.92 45, 68 4z .16 74.00 31.84 Peak
Z  2390.000 z26.70 6.00 35.92 43 .72 40. 80 74.00 33.580 Peak
3 2400.000 Z26.76 6.02 35.92 63.51 60.37 74,00 13.63 Peak
4  Z2404.866 26.79 6.03 35.92 97.22 94,12 74,00 -20.12 Peak
Remarks:

1. Emission Level= Antenns Factor + Cable Loss -Amp Factor + REeading.
Z. The emission levels that are 20dE below the official limit are not reported,
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Data: 17 File: G:2013 reportiTTCLACS13Q0487R1 -2.EMG (44)
128 Level (dBuvm) Date: 2013-04-17

FCC PART 15C PEAK
6dB
60
*vawgﬁwdﬂwﬁmw
n24?ﬂ 2478. 2486. 2494, 2502, 2510
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 17
Dis. / Ant. : 3m 2012 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineser : Leo-Li
EUT : ACTIVE SUEBWOOFER
FPower supply : AC 120V/60Hz
Test mode : Z476MHz Tx
MW : SA-WCTZ60H
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Level Limitcs MHargin Remark
(HH=z) {dE/m) (dE) (dE) [dBuV) {dBu¥/m) (dBuW/m) (dB)
1 2475.480 27.24 6.15 35.92 98.40 95.87 74.00 -21.87 Peak
2 24B3.500 27.29 6.16 35.92 46.71 44,24 74.00 29.76 Feak
3 2483.720 27.30 6.16 35.92 46.97 44,51 74.00 29.49 Peak
4 Z2500.000 27.40 6.19 35.93 4z .08 39.74 74.00 34.26 Feak
Remarks:

1. Emission Level= Antenna Factor 4+ Cable Loss -Amp Factor + Reading.
2, The emi=sion levels that are 20d4B below the official liwmit are not reported.
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Data: 18 File: G:2013 report TTCLACS1300487R1 -2.EME (44)
Lewvel (dBuvim) Date: 2013-04-17
120
1
60
FCC PART 15C AV
oiB
2
e | 3
0 2470 2478. 2486. 2494, 2502, 2510
Frequency (MHz)
3ite no. : 3m Chamber Data no. : 18
Dis. / Ant. : 3m 2012 3115 (4580) int. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23%C/54% Engineer Leo-Li
EUT : ACTIVE SUEBWOOFER
FPower supply : AC 120V/60Hz
Test mode : Z476MHz Tx
MW : SA-WCTZ6O0H
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Level Limitcs MHargin Remark
(HH=z) {dB/m) (dBE) (dE) [dBuV) {dBu¥/m) (dBuW/m) (dB)
1 2476.08B0 27.25 6.15 35.92 94 .42 91.90 54.00 =37.90 Average
2 24B3.500 27.29 6.16 35.92 35.87 33.40 54.00 20.60 Average
3 2500.000 27.40 65.19 35.93 31.49 29.15 54.00 24.85 Average

Femarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.

2. The emission levels that are 20dB kbelow the official limit are not reported.
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Data: 19 File: G:2013 reportiTTCLACS13Q0487R1 -2.EMG (44)
Level (dBuvm) Date: 2013-04-17
120
1
60

FCC PART 15C AV
oiB

3
0 2470 2478. 2486. 2494, 2502, 2510
Frequency (MHz)

Fite no. ¢ 3w Charber Data no. 1 19

Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. @ HORIZCNTAL

Limit : FCC PART 15C AV

Env. / Ins. : 23%C/54% Engineser : Leo-Li

EUT : ACTIVE SUBWOOFER

FPower supply : AC 120V/60Hz

Test mode : Z476MHz Tx

N/N : SA-WCTZ6O0H

Ant. Cable Amp. Emission

Freq. Factor loss Factor Reading Level Limitcs MHargin Remark

{MHz) {dE/m) (dE) (dE) [dBuV) {dBu¥/m) {dBuV/m) (dBE)
1 2476.080 27.25 6.15 35.92 96.46 93.94 54.00 =39.94 Average
2 2483.500 27.29 6.16 35.92 37.72 35.25 54.00 18.75 Average
3 2500.000 27.40 6.19 35.93 31.65 29,31 54.00 24.69 Average

Remarks:

1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission levels that are 20dB kbelow the official limit are not reported.
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Data: 20 File: G:2013 report TTCLACS1300487R1 -2.EME (44)
120 Lewvel (dBuvim) Date: 2013-04-17
1
FCC PART 15C PEAK
6B
60
2
WWS’
Bt L strr it A
0 2470 2478. 2486. 2494, 2502, 2510
Frequency (MHz)
Fite no. ¢ 3w Charber Data no. Z0
Dis. / Ant. : 3m 2012 3115 (4580) Ant. pol. HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer Leo-Li
EUT : ACTIVE SUEBWOOFER
FPower supply : AC 120V/60Hz
Test mode : Z476MHz Tx
MW : SA-WCTZ6O0H
Ant. Cable Amp. Emission
Freq. Factor loss Factor Reading Level Limitcs MHargin Remark
(HH=z) {dE/m) (dE) (dE) [dBuV) {dBu¥/m) (dBuW/m) (dB)
1 2475.2B0 27.24 6.15 35.92 102.73 1D00.Z0 74.00 -26.20 Peak
2 24B3.500 27.29 6.16 35.92 50.11 47 .64 74.00 26.36 Feak
3 2500.000 27.40 65.19 35.93 44,35 42.01 74.00 31.99 Peak

Remarks:
1. Emission Level= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission levels that are 20dB kbelow the official limit are not reported.
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10.DEVIATION TO TEST SPECIFICATIONS
[NONE]
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